

## **APPENDIX**

Medication of patients with CESD:

Female patient: simvastatin 20 mg once-daily, prednisolone 2.5 mg once-daily, losartan 75 mg once-daily, furosemide 40 mg once-daily, cardiomagnyl 75 mg once-daily, levothyroxine 50 µg once-daily, and tacrolimus 3 mg once-daily.

Male patient: simvastatin 20 mg once-daily and tacrolimus 3 mg once-daily, 12 mg/ml sumatriptan p.n, 360 mg mycophenolic twice-daily.